
BAR SIDE CHAIR 
INSTALLATION INSTRUCTIONS

WARM TIPS: 
USING YOUR OWN ELECTRIC DRILL
FOR INSTALLATION WILL SAVE YOU

50% OF THE TIME AND MAKE THE
PROCESS MUCH EASIER



IF THERE ARE ANY MISSING OR BROKEN ITEMS OR IF YOU NEED HELP, PLEASE EMAIL  orbcoveajorb@gmail.com 

IMPORTANT
• READ ALL INSTRUCTIONS BEFORE ASSEMBLING.

• CHECK PARTS AND THE ENCLOSED HARDWARE BAG WITH THE HARDWARE LIST TO BE SURE

   ALL ARE INCLUDED AND  QUANTITIES ARE CORRECT.

• PLEASE CONTACT CUSTOMER SERVICE IF YOU HAVE ANY PROBLEM OR DISCOVER ANY 

  MISSING PARTS.

• KEEP THESE INSTRUCTIONS FOR FUTURE REFERENCE.

CARE & SAFETY
• DO NOT SKIP ANY STEP. IT IS OF UTMOST IMPORTANCE TO ASSEMBLE ALL OF THE PARTS 

  ACCORDING TO THE DIRECTIONS.

• WEAR SAFETY-GOGGLES AND ALWAYS FOLLOW THE MANUFACTURER’S INSTRUCTIONS 

  WHEN USING POWER TOOLS. 

• PLEASE KEEP CHILDREN OUT OF ASSEMBLY AREA DURING ASSEMBLY.

• DO NOT USE OR STORE THIS ITEM IN THE PROXIMITY OF OPEN FLAME OR FLAMMABLE/

  COMBUSTIBLE CHEMICALS.

• BE AWARE THAT SOME PARTS ARE HEAVY AND HAVE SHARP EDGES.

• PLEASE CHECK THE TIGHTNESS OF THE BOLTS EVERY 90 DAYS.

• PLEASE DISPOSE ALL PACKAGING AND PLASTIC BAGS.

QUESTIONS？
CONTACT OUR PROFESSIONAL CUSTOMER SUPPORT

1



IF THERE ARE ANY MISSING OR BROKEN ITEMS OR IF YOU NEED HELP, PLEASE EMAIL  orbcoveajorb@gmail.com 

"Bar side chair Assembly Overview and Corresponding
Accessory Installation Locations"

2

A
J

G
G

H

I
E

E

F

D
D

B
C



IF THERE ARE ANY MISSING OR BROKEN ITEMS OR IF YOU NEED HELP, PLEASE EMAIL  orbcoveajorb@gmail.com 

Parts List >>

3

Before assembly, please review the provided diagram to understand 

the placement of parts.

NO. DESCRIPTION QTY

A

B

C

D

E

F

G

H

I

1pc

1pc

1pc

2pc

2pc

1pc

4pc

1pc

1pc

J 1pc



IF THERE ARE ANY MISSING OR BROKEN ITEMS OR IF YOU NEED HELP, PLEASE EMAIL  orbcoveajorb@gmail.com 

Before assembly, please review the provided diagram to understand 

the placement of parts.

Hardware List >>

4

NO. PICTURE DESCRIPTION QYT

1

2

3

M6×80mm SCREW

M6×70mm SCREW

M6x70mm BOLT 

Washer4

5

6

7

NUT

ALLEN KEY

SPANNER

2

20

4

4

4

1

1



Step1

5

Take out 'D', 'E', and 'G' as shown in the diagram. Use the allen key ⑥ to tighten 
and secure the screws① M6*80mm. Repeat the same step to assemble the other one. 
Then,according to the screw hole direction of the support legs 'D' and 'E', assemble 
the armrests 'B' and 'C', and tighten them with the screws① M6*80mm. 

PLEASE DO NOT FULLY TIGHTEN THE SCREWS BEFORE THE CHAIR IS COMPLETELY ASSEMBLED.

2

����������������������
���������������������
�������

B

C

E

D

2 2  2

E

D

G

G

!

2
22

22

2

22



Step2

6

When installing the seat board 'A', ensure the orientation is correct and aligns with 
the direction of the armrests. Use the allen key ⑥ to tighten the screws ① M6*80mm  
and bolts ③ M6*70mm . When installing the bolts, use washers ④ and nuts ⑤. During 
tightening,use the wrench ⑦ to secure the nuts and prevent slipping. Install the foot 
bars 'H, I' underneath the support legs, and use the allen key ⑥ to tighten the 
screws ① M6*80mm to secure them.

PLEASE DO NOT FULLY TIGHTEN THE SCREWS BEFORE THE CHAIR IS COMPLETELY ASSEMBLED.

3

2

H
A

J

I

2
2

14
5



Step3

7

Repeat Step 2 to install the support leg on the other side. 

PLEASE DO NOT FULLY TIGHTEN THE SCREWS BEFORE THE CHAIR IS COMPLETELY ASSEMBLED.

3

1

2
2

4
5

2



Step4

8

As shown in the image, for the final step of installing the backrest "F", you will 
need screws ②M6*70mm , bolts ③M6*70mm , washers ④, and nuts ⑤. When tightening 
the bolts with the allen key, be sure to use the wrench ⑦ to prevent slipping.   

PLEASE DO NOT FULLY TIGHTEN THE SCREWS BEFORE THE CHAIR IS COMPLETELY ASSEMBLED.

3

3

4

4

5
5

F

2

2



Step5
Congratulations, you have completed all the installation steps. We wish you a 
pleasant experience using the product!

9

PLEASE DO NOT FULLY TIGHTEN THE SCREWS BEFORE THE CHAIR IS COMPLETELY ASSEMBLED.



IF THERE ARE ANY MISSING OR BROKEN ITEMS OR IF YOU NEED HELP, PLEASE EMAIL  orbcoveajorb@gmail.com 

ONE YEAR LIMITED WARRANTY

This warranty does not include:

CUSTOMER SERVICE：

• Shelter that has been subjected to abuse,accident,alteration,   modification,tampering,vandalism,

  negligence,misuse,abrasive    contact,faulty installation,lack of reasonable care or if affixed 

  to any attachment not provided with the shelter.

• Damage to the contents of shelter,any person or property is excluded. 

· Normal and foreseeable wear and tear.

• Damage that occurs due to acts of nature,ie.hurricane,tornado, wind,flood,snow,wind  

  driven  debris,etc.

• Third party labor or installation fees of any kinds are not recoverable under the warranty.

• Customer is responsible for all zoning issues and permits if required. 

· Product is not installed according to instructions provided.

• We shall not be responsible for any damage caused by any reason whatsoever to goods stored in 

  the Product.

10

It remains the customer's responsibility for freight and packaging charges to and from our service 

center.This warranty does not cover commercial  use,hardware,acts of nature,fire,freezing and 

abusive use.In addition,    purchased parts are not covered under this warranty.We reserve the ght 

to make substitutions with similar merchandise,if the model in question   

is no longer in production.


